

CERTIFICATE

of Conformity No. 394

Ceramic Tiles.

Dry-pressed ceramic tiles with low water absorption of Group BI_a ($E_b \leq 0,5 \%$), glazed (GL) for internal external floorings and walls

Dry-pressed ceramic tiles of Group BIII ($E_b > 10 \%$) for internal floorings, for walls.

produced by

Epicentr K LLC

6-K Berkovetskaya Str., Kyiv, Ukraine 04128

and produced in the manufacturing plant of

Epicentr K LLC

15 Industrialna Str., Kalynivka, Kyiv Region, Fastiv District, Ukraine 08623

“Dedal – Attestation and Certification” Ltd., as a European Third Party Authority, verifies that on the basis of the results of the review of the Factory Production Control Documentation and Initial Type Testing, the product: **Ceramic Tiles** with tested characteristics, acc. to Test reports No. 232/P/LB/2019, No. 232/1/P/LB/2019, No. 234/P/LB/2019, No. 233/P/LB/2019, No. 235/P/LB/2019, No. 235/1/P/LB/2019 from 19.12.2019 (**System of Attestation of Conformity 4**, acc. to Regulation 305/2011 Construction Products)

corresponds to the requirements of the following standard:

EN 14411:2012

This certificate was first issued on 11.10.2024 and remains valid as long as the test methods and/or factory production control requirements included in the standard do not change and the product, and the manufacturing conditions in the plant are not modified significantly. This certificate should be reissued not later than 11.10.2026. The validity of this certificate can be verified in the register on www.dedal-bg.net



Attestation & Certification

Manager:

dipl. eng. Anna Vasileva

Issued:
Burgas, 10 October 2025

Ref. No. 02-00